@ Montagehandleiding
@ Montageanleitung
Fitting instruction

Partnr.: 035642

Mitgelieferte Befestigungsteile Piezasincluidas

Provided parts

Medféljande kompone

Medffigende komponenter Mukana tulevat osat

. * Kk
® Instruction de montage FI?t S“CUdO { }
@ Instrucciones de montaje gltroen tJEmpyt kot D
(DK) Montagevejledning eugeot Exper EC 94/2 ﬂ
Monteringsveiledning yOta Proace €94/20 <_ waarde
@ Monteringshandledning >< 2007 ed 00-3609 value
— Wert
@ Asennusohje ’\ valeur -
® Istruzioni di montaggio (c) ACPS Automotive
(C2) Navod k montazi
j 2 Date: 14-11-2019
Isnzset::ll;zjlaurtl;:::zu Type number: 035642 3100 kg 2000 kg 80 kg 11,93 kN Rev. nr. 03
g N
8.8 10.9 8.8 109
M6 9,5 Nm 14 Nm
M8 23 Nm 34 Nm
M10 46 Nm 68 Nm
M12 79 Nm 117 Nm
M12x100/110 100 Nm
M14 125Nm 185 Nm
M16 195 Nm 280 Nm
M10x1,25 49 Nm 72 Nm
M12x1,25 87 Nm 125Nm
M12x1,5 83 Nm 122 Nm
To— 4%
Meegeleverde onderdelen Materiel de fixationjoint ~ Vedlagtfestemateriell Componenti forniti acorredo

nter Dodané upeviiovaci dily
Dostarczone czesci wymienn
Altalunk biztositott alkatrészek

2x
1x
2x
4x
2x
2x

1x
2X

2X

M10x30
M12x35

M12x40 (10.9)
M12x50 (10.9)
M12x110 (10.9)

M16x50

M12
M16

M10

M10

8x M12kI.10
1x M12
2x M16
4x M12
6x M12

2X 20x2,9x68

1110




DETAIL

[SJO]

210



@ De tussenruimte conform supplement VI, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden genomen.

(D> Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewahrleisten.

The clearance specified in appendix VII, diagram 30 of guideline 94/20/EC must be guaranteed.

® La zone de dégagement doit étre garantie conformément a I'annexe VII, illustration 30 de la directive 94/20/CE.

® Debe garantizarse el espacio libre, conforme al anexo VII, figura 30 de la directiva comunitaria CE/94/20.

Frirummet skal overholdes iht. bilag VII, fig. 30 i direktiv 94/20/EU.

@ Frirommet etter tillegg VII, figur 30 i direktiv 94/20/EEC skal overholdes.

@ Spelrummet enligt bilaga VII, figur 30 i riktlinje 94/20/EG skall garanteras.

(FIN) Vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.

® Deve essere garantito lo spazio libero secondo l'allegato VII, figura 30 della direttiva 94/20/CE.

@ Volny prostor ve smyslu Prilohy VII, obr. 30 Smérnice ¢. 94/20/ES musi byt zarucen.

Nalezy zagwarantowac wolng wysoko$¢ okreslong na rysunku nr 30 dyrektywy 94/20/WE zawartej w zatgczniku nr VII.
@ A 94/20/EK iranyelv VII. mellékletében, a 30. abran a von6gdmb elhelyezése szamara el6irt szabad tér-adatokat biztositani kell.

™ 45%max, 75 min. 75 min.

Xew,0€
XeW ,og

max. 100 mm

N I

T
=
o g
[%2] = X
] @ o o =
292 3 £5 8
S o 8 T 9o -
t N < %d) 7]
: 8= ¢ T> O
E in. 65 > ®© co S E
min. 6o mm w 5 O RS c
= TS BB
= Q 3 = £ oN2Q
= < @ 0 O o S »wo S ©
» = 2 i~ S
c O 2oy n>L 0
© +— O = T 0. O O
S e >0 =¢gB 2 >
~ Q0> e® 2 o NS
| o 5;6Ngx2§5%coa
Qo =
N N [l T e 0 S s83S0 S 2 3
i 2 o0 D OB =% QO £
q)a->h‘c‘*—.,_.m >E®
: o3 IS T @ += =282 c NG
= o Rt D0 0= @ 0 ©
| E —c 2§ N 2 =0 00X =
£ T S 58 s co=
o T O c 8 >= as's ©
el b = C Qwn =
i 0BS5S sE=sEcS 2 c
< s 250808 yh=C 2T g
£ El =« EC 8 — = 5308 c =
g © "-'mEq) 5 O o
! E 8820852032683 ®
i S 22202280 cq0F 2
= -
Qm_wcgguﬁogggm:
B 325202852359
83-0‘-9';290’385%
“-—£3CUU-08L._Q-¥
= 0 < O 0 0 0 .2.2 0 ©
Do0®maao>>3>waaz

?

3/10



@Bij gebruik van de trekhaak moeten de voorschriften van de van de voertuigfabrikant met

betrekking tot het maximale trekgewicht en de maximale verticale kogeldruk in acht worden
genomen, als gebruiksaanwijzing van het voertuig en de WVTA-documentatie. Raadpleeg uw
dealer voor het maximale trekgewicht dat uw auto mag trekken. De voorschriften van deze
trekhaak mogen niet overschreden worden.

Voorafgaand aan het trekken dient u in ieder geval de secundaire aansluiting, de veiligheidsketting,
zeker te stellen, zodat de aanhanger automatisch tot stilstand komt als het trekoog losraakt.

In het uiterste geval kan een dergelijke overbelasting leiden tot het losraken van de getrokken last,
dat wil zeggen de aanhanger, caravan of fietsendrager. Dit kan vervolgens zwaar of dodelijk letsel
toebrengen aan personen in het voertuig dat de last trekt en/of omstanders.

ACPS Automotive kan niet aansprakelijk worden gesteld voor enig gebrek aan het product, dat is
veroorzaakt door onjuist of oneigenlijk gebruik (0.a. overbelasting) door de gebruiker of een persoon
voor wie hijaansprakelijk is.

Er mag niet worden afgeweken van de als norm vastgestelde bevestigingspunten.

Ook de nationale richtlijnen betreffende de goedkeuring van de toebehoren moeten in acht worden
genomen.

Al onze producten worden gecontroleerd op compleetheid middels een weegcontrolesysteem.

Reclamaties met betrekking tot ontbrekende onderdelen kunnen alleen geaccepteerd worden indien
er een weegcontrolesticker kan worden getoond. De garantie geldt uitsluitend voor nieuwe
trekhaken en toebehoren. Het gebruik van gebruikte, tweedehands producten is VERBODEN en
levensgevaarlijk, waarvoor ACPS Automotive niet aansprakelijk kan worden gesteld.

(GB)Always refer to the instructions of the vehicle manufacturer, such as the vehicle manual and

WVTA, relating to the maximum Permissible towing weight and the maximum vertical ball loading
when using the towbar. Ask your vehicle manufacturer / local dealer about maximum towing
weights that apply to your vehicle. You must not exceed the relevant specifications.

Always secure the secondary coupling, the safety chain before towing, which enables the trailer to be
stopped automatically in the event of separation of the towing ball.

In extreme cases overloading the towbar could result in the premature decoupling of the equipment
being towed, that is a trailer, caravan or bicycle carrier. As a result this could also cause severe or
fatal injuries to persons either within the towing vehicle and/or innocent bystanders in the area at that
time.

ACPS Automotive may not be held responsible for any defect of the product caused by improper use
or use other than the intended use (including overloading) by the user or any person for whom the
useris responsible.

The fixing points specified as standard must be observed.
National guidelines concerning official approval of accessories must also be observed.

All our products are adjusted upon dispatch with a weight control system.

In the case of missing parts we can only accept a request of replacement with the weight control
sticker.

Guarantee is valid only for new towbars and accessories. The use of second-hand towbars is
prohibited and could be life-threatening, where ACPS Automotive cannot be held responsible.

@Bei der Nutzung einer Anhangevorrichtung sind die Vorschriften des Herstellers beziglich der
erlaubten maximalen Anhangelast und der maximal zuldssigen Stltzlast unbedingt einzuhalten.
Erkundigen Sie sich bei Ihrem Fahrzeughersteller/lokalen Handler, Gber die maximale
Anhéngelast lhres Fahrzeuges. Die angegebenen Werte durfen nicht iberschritten werden ! Die
maximale Anhangelast und Stutzlast der Anhangevorrichtung (Daten sind auf der
Montageanleitung und Typenschild vermerkt) durfen nicht Uberschritten werden!

Sobald an einer beliebigen Stelle der Kupplungskugel-Durchmesser von 49,0 mm oder kleiner
erreicht ist, darf die Kugel der Anhangevorrichtung aus Sicherheitsgriinden nicht mehr benutzt

werden!

Die Uberbelastung der Anh&ngevorrichtung (bzw. das Missachten der Vorschriften) kann zu

schweren Schdden am Fahrzeug und/oder der Anhéngevorrichtung fuhren.

Es dirfen keine Anderungen oder Umbauten an der Anhangevorrichtung vorgenommen werden !

Sie fiihren zum Erléschen der Betriebserlaubnis.

Die Anhéngevorrichtung dient zum Ziehen von Anhangern, welche mit Zugkugelkupplungen
ausgerUstet sind und zum Betrieb von Lastentrdgern welche fir die Montage auf der

Kupplungskugel zugelassen sind, artfremde Benutzung ist verboten.

ACPS Automotive kann nicht fiir Fehler zur Verantwortung gezogen werden, die durch falschen oder
nicht bestimmungsgemafen Gebrauch (unter anderem Uberlastung) verursacht wurden, entweder

durch den Nutzer oder eine Person, fir die der Nutzer verantwortlich ist.
Die vom Fahrzeughersteller serienmafiig genehmigten Befestigungspunkte sind eingehalten.

Nationale Richtlinien iber die Anbauabnahmen sind zu beachten.
Diese Montage- und Betriebsanleitung ist den Kfz.-Papieren beizufiigen.

Bei der Auslieferung wird jedes unserer Produkte mit einem Gewichtskontrollsystem tberprift. Im
Falle fehlender Teile kbnnen wir der Bitte nach Nachlieferung nur entsprechen, wenn auch der

Aufkleber, der die Gewichtskontrolle bestatigt, mit eingesandt wird.

@Vetokoukkua kayttdessa aina huomioi ajoneuvon valmistajan ohjeet koskien suurinta sallittua
vetopainoa ja suurinta pystysuoraa kuularasitusta, ajoneuvon kayttéohjetta ja WVTA

dokumentaatiota. Kysy jélleenmyyjaltasi paljonko autosi suurin sallittu vetopaino on. On kiellettya

ylittda vetokoukkua koskevat rajoitukset.

Ennen vetoa aina varmista toissijainen liitdntd, suojaketju, jotka mahdollistavat perdvaunun

automaattisen pysahtymisen vetokoukun irtautumisen tapauksessa.

Aaritapauksessa vetokoukun ylikuormitus johtaa vedetyn ajoneuvon, eli perdvaunun, asuntovaunun
tai polkupyoratelineen irtautumisen. Tdma saattaa aiheuttaa vetoajoneuvossa istuvien ja/tai

kanssakulkijoiden vakavaa tai kuolemaan johtavaa loukkaantumista .

ACPS Automotive ei ota vastuuta tuotteen sellaisista vioista, jotka aiheutuvat vaarasta tai
epaasianmukaisesta kaytdstd (muun muassa ylikuormitus) jotka johtuvat kayttajan tai kayttajan

vastuulla olevan henkilén toimesta.

Maaratyista standardikiinnityspisteista ei saa erota.
Myds osien myéntamisen kansalliset direktiivit tdytyy noudattaa.

Ennen toimitusta jokainen tuotteemme s&adetéén painotarkastussysteemin avulla.

Puuttuvan osan voimme korvata vain ja ainoastaan tarkastusta todistavaa tarraa vastaan. Takuu
kattaa vain uudet vetokoukut ja osat. Kaytettyjen, jalleenmyydyjen tuotteiden kayttdminen on

KIELLETTY ja hengenvaarallista, josta ACPS Automotive ei ole vastuussa. 410



®En cas de l'utilisation de la barre a remorquer les instructions du producteur du véhicule

concernant le poids maximal remorqué permis et la charge maximale verticale de la boule
doivent étre suivies. De telles instructions peuvent étre l'instruction d'utilisation du producteur du
véhicule et la documentation WVTA. Priére de vous renseigner chez le vendeur /distributeur local
du véhicule concernant le poids maximal permis que votre voiture peut remorquer. Il est interdit
d'excéder les charges données dans les instructions relatives a la barre a remorquer.

Avant de remorquer, connecter la connexion auxiliaire, la chaine de sécurité avec ses points de
fixation d'usine en tous cas. La chaine de sécurité permet I'arrét automatique de la remorque si la
connexion principale se détachait.

Dans un cas extréme, la surcharge de la barre a remorquer peut causer le détachement de
I'équipement remorqué c'est-a-dire de la remorque, de la caravane ou du support de bicyclette. La
conséquence peut étre une blessure grave ou mortelle pour les personnes se trouvant dans le
véhicule remorquant et/ou pour les piétons innocents se trouvant auprées du véhicule.

ACPS Automotive ne s'engage a aucune responsabilité pour les défauts éventuels du produit qui
sont causés par une utilisation incorrecte ou qui n'est pas conforme ala destination prévue du produit
(y compris la surcharge) de la part de soit de I'utilisateur soit d'une personne de laquelle I'utilisateur
estresponsable.

Il estinterdit d'utiliser de points de fixation qui ne sont pas selon les normes.
Il faut suivre les lignes guides nationales relatives a I'approbation des piéces accessoires par des
autorités.

Avantleur livraison, tous nos produits sont mis au point a l'aide d'un systéme contrélant le poids.

S'ily a des piéces manquantes, nous ne pouvons satisfaire les demandes de livraison ultérieure que
si I'étiquette confirmant le contréle du poids est présentée. La garantie ne s'applique qu'aux
nouveaux barres a remorquer et qu'aux nouveaux accessoires. |l est INTERDIT d'utiliser des
produits usés, venant de deuxiéme main qui menacent aussi de mort et pour lesquels ACPS
Automotive ne s'engage a aucune responsabilité.

Altid henvis Dem til producentens forskrifter om maksimal tilladte koblingsvaegt og maksimal

vertikale kuglevaegt, samt karetgjets brugsanvisning og WVTA dokumentation, nar De bruger
traekkrogen. Sparg Deres bilforhandler/lokale forhandler om maksimal koblingsveegt, der gaelder
for Deres keretgj. Veerdier tilladt for treekkrog ma ikke overstiges.

Altid tilslut den sekundeere kobling, sikkerhedskaede til dens originale befastelsespunkt(er) far
bugsering, sadan at traileren kunne stoppe automatisk i tilfelde af, at treekkuglen kobles af.

| ekstreme tilfeelde kan overbelastning af treekkrogen medfgre for tidlig afkobling af det bugserede
udstyr, f.eks. trailer, kasse, campingvogn eller cykelholder. Som felge kan det ogsa forarsage
alvorlige eller dedelige kveestelser for personer, der opholder sig enten i det bugserende keretgj
og/eller uskyldige tilskuere i omradet pa det pagaeldende tidspunkt.

ACPS Automotive kan ikke holdes ansvarlig for eventuelle fejl i produktet, som opstar som felge af
forkert eller anden uhensigtsmaessig brug (inkl. overbelastning) af brugeren eller enhver person,
som brugeren er ansvarlig for.

Befaestelsespunkterne, som er angivet som standard, skal overholdes.
Nationale retningslinjer for officiel godkendelse af tilbeher skal ogsa overholdes.

Alle vores produkter er kontrolleret far afsendelse vha. et vaegtstyresystem.

| tilfeelde af manglende dele kan vi kun acceptere en anmodning om erstatning hvis en sticker
foreligger, der attesterer, at vaegtkontrol er blevet udfert. Garantien gaelder kun for nye treekkroge og
tilbehar. Brug af brugte treekkroge er forbudt og kan medfare livsfare, som ACPS Automotive ikke
kan holdes ansvarlig for.

@ Fare sempre riferimento alle istruzioni del costruttore del veicolo, al manuale del veicolo e alla

documentazione WVTA, relative al peso rimorchiabile massimo ammissibile e al carico massimo
della sfera verticale quando si usa il gancio di traino. Chiedere al produttore del veicolo o al
rivenditore locale quant'e il peso massimo trainabile ammesso per il veicolo. Non superare i
valori consentiti per il gancio di traino.

Prima di trainare collegare sempre l'attacco secondario, la catena di sicurezza, ai punti d'attacco
prefabbricati per rendere possibile I'arresto automatico del rimorchio in caso di sganciamento della
sfera ditraino.

In casi estremi il sovraccarico del gancio di traino potrebbe comportare il precoce sganciamento del
dispositivo trainato, sia che si tratti d'un rimorchio, d'una roulotte o d'un portabiciclette. Di
conseguenza cio potrebbe causare lesioni gravi o mortali alle persone all'interno del veicolo
trainante e/o a persone innocenti in transito nella zona in quel momento.

ACPS Automotive non pud essere ritenuta responsabile per eventuali difetti del prodotto causati da
un uso improprio o diverso da quello della destinazione d'uso (compreso il sovraccarico) da parte
dell'utilizzatore o di qualsiasi persona per la quale I'utilizzatore é responsabile.

I punti di fissaggio definiti di serie devono essere rispettati.
Devono essere osservate le normative nazionali sui collaudi degli accessori.

Tutti i nostri prodotti sono controllati al momento della spedizione con un sistema di controllo del
peso.

Nel caso di parti mancanti possiamo accettare una richiesta di sostituzione solamente insieme
all'etichetta certificante I'avvenuto controllo del peso. La garanzia & valida soltanto per ganci di traino
ed accessori nuovi. Il montaggio di ganci usati e di seconda mano & VIETATO e pud causare lesioni
mortali alle persone, cosa per cuiACPS Automotive non puo essere ritenuta responsabile.

@Ved anvendelse av tilhengerfestet skal det tas hensyn til kjgretgyfabrikantens forskrifter og

anvisninger nedsatt i kjgretgyets bruksanvisning og WVTA dokumentasjon vedrgrende
maksimal tauevekt og maksimalt vertikalt kulevekt. Sper fabrikanten / merkeforhandleren om
den maksimale tauevekten. Det er forbudt & overskride forskriftene vedrgrende tilhengerfestet.
Den sekundeaere tilkoblingen, sikkerhetskjeden, skal alltid tilkobles til de(n) angitte
fabrikkpunkten(e) fer anvendelsen av tilhengeren for at traileren kan stoppes i tilfelle
hovedkoblingens eventuell Igsrivelse.

| ekstreme tilfeller kan overbelastning resultere i at det tauete annlegget, altsa trailer, campinvogn
eller sykkeltrailer Igsrives fra kjgretoyet. Og dette kan fgre til alvorlige eller dgdlige skader til
personer sittende i den tauende bilen og/eller andre uskyldige personer som oppholder seg i
naerheten.

ACPS Automotive kan ikke holdes ansvarlig for eventuelle produkfeil som framstar ifalge
skjagdeslas eller ukyndig bruk (blant annet overbelasting) av brukeren eller an annen person som
brukeren er ansvarlig for.

Det skal tas hensyn til festepunktene angitt som standard.
Det skal tas hensyn til nasjonale retningslinjer som gjelder offisiell godkjennelse av tilbehgr.

Ved transporten er alle vare produkter kontrollert ved hjelp av vektkontroll-systemet.

| tifelle manglende bestanddeler er erstatningen bare mulig ved framvisning av etiketten som
attesterer vektkontrollen. Garantien gjelder bare for nye tilhengerfester og bestanddeler.
Anvendelse av annenhandsprodukter er FORBUDT og kan fare til dadliger personsskader, som
ACPS Automotive kan ikke stilles ansvarlig for. 5/10



del fabricante del vehiculo referentes al peso maximo permitido de remolque y a la carga
maxima vertical de la bola, tanto como al manual de uso como a la documentaciéon WVT.
Pregunte al comerciante de la marca/comerciante local, de que cuanto es el peso remolcable
maximo de su auto. Esta prohibido traspasar los valores de las prescripciones referentes al
gancho de remolque.

Antes de remolcar siempre asegure la conexién segundaria, cadena de seguridad, los cuales
hacen posible el paro automatico del remolque, en el caso del desprendimiento de la bola de
remolque.

Este tipo de sobrecarga en casos extremos puede traer como resultado el desprendimiento del
dispositivo remolcado, o sea del carro de remolque, de la caravana, o del portabicicletas. Y esto
puede ocasionar lesiones graves o mortales a las personas que estan en el vehiculo remolcador y/o
alas personasinocentes que estan en el area.

ACPS Automotiveno asume responsabilidad de ningun tipo por error eventual del producto
causado por uso incorrecto o por no usarlo a lo que fue destinado (incluido la sobrecarga), tanto por
parte del usuario como de cualquiera persona bajo su responsabilidad.

Hay que tener en cuenta las prescripciones de los puntos de fijacion estandarizado determinado.
Hay que tener en cuenta las directivas nacionales referentes a la autorizacion oficial de los
accesorios

Antes del transporte, controlamos todos nuestros productos en un sistema de control de peso.

En el caso de accesorios faltantes, el pedido referente a su reemplazo solo lo podemos aceptar
conjunto con la presentacion de la etiqueta adhesiva que certifica el control de peso. La garantia
solo es valida para ganchos de remolque y accesorios nuevos. Esta PROHIBIDO y es mortalmente
peligroso usar productos usados o de segunda mano, por lo que ACPS Automotive no asume la
responsabilidad.

@Pfi pouZiti tazného zafizeni se vzdy fidte pokyny vyrobce vozidla, navodu k obsluze vozidla a

WVTA, tykajicich se maximalni pfipustné hmotnosti tazeného nakladu, a maximalniho svislého
zatizeni koule. Informujte se u mistniho prodejce/vyrobce vozidla o maximalnich hmotnostech
tazeného nakladu, které se vztahuji k vaSemu vozidlu. Neprekracujte hodnoty povolené pro tazné
zafizeni.

Pred tazenim pfivésu v kazdém pfipadé zabezpecte sekundarni spojeni, bezpecnostni retéz, které
umozni automatické zastaveni pfivésu v pfipadé oddéleni hlavniho spojovaciho zafizeni.

V extrémnich pfipadech pretizeni tazného zafizeni muaze vést k oddéleni zafizeni a uvolnéni
privésu, at uz je to trailer, privés, karavan nebo nosic jizdnich kol. V disledku to mize také zpusobit
vazné nebo smrtelné zranéni osob ve vozidle a/nebo nevinnych kolemjdoucich v této oblasti v té
dobé.

Firma ACPS Automotive nenese odpovédnost za Zadnou vadu vyrobku, zplisobenou nespravnym
pouzitim nebo pouzitim jinym nez je zamySlené pouziti (véetné pretizeni) ze strany uzivatele nebo
osoby, za kterou je zodpovédny uzivatel.

Upeviiovaci body uvedené ve standardu musi byt dodrzeny.
Také musi byt dodrzeny narodni predpisy tykajici se oficialniho schvaleni pfislusenstvi.

VSechny naSe vyrobky jsou pfed expedici kontrolovany systémem pro kontrolu hmotnosti.

V pripadé chybéjicich dili mazeme prijimat zadosti o nahradu pouze po predlozeni stitku o kontrole
hmotnosti. Zaruka je platna pouze pro nové tazné zafizeni a pfisluSenstvi. Pouzivani taznych
zafizeni z druhé ruky je ZAKAZANO a miize zpUsobit smrtelné zranéni, za které ACPS Automotive
nelze Cinit odpovédnym.

® En caso de utilizar gancho de remolque, hay que observar obligatoriamente las prescripciones @ Las alltid instruktionerna fran tillverkaren av fordonet, bruksanvisningen av fordonet och WVTA,

avseende den maximala tillatna vikten av slédpvagnen och den maximala vertikala belastningen
av dragkulan vid anvandningen av dragkroken. Fraga tillverkaren av fordonet / lokala
aterforsaljaren om de maximala dragvikterna som galler for ditt fordon, och som inte Gverstiger
mer vardena, som ar tilladtna fér dragkroken.

Anslut alltid den sekundara kopplingen, sakerhetskedjan, till sin fabrikstillverkade fastpunkt(er)
innan bogsering, for att sldpvagnen ska stoppas automatiskt i hdndelse av separationen av
huvudkopplingen.

| extrema fall, dverbelastningen av dragkroken kan leda till en fértidig frikoppling av den utrustning
som bogseras, oavsett om det ar en sldpvagn, lada, husvagn eller cykelhallare. Som ett resultat av
detta, den kan ocksa leda till allvarliga eller livshotande skador till person, antingen inom
dragfordonet och/ eller oskyldiga askadare, som finns i omradet vid den tiden.

ACPS Automotive kan inte hallas ansvarig fér nagon skada pa produkten som orsakas av en
felaktig anvandning, eller anvandningen som ar andra &n den avsedda anvandningen (inklusive
Overbelastning) av anvandaren eller personen, for vilkken anvéndaren &r ansvarig.

Fastpunkterna, som anges som standard, maste foljas.
De nationella riktlinjer for det officiellt godk&nnandet av tillbehér maste ocksa beaktas.

Alla vara produkter &r kontrollerade vid leverans med en viktkontroll-system.

| fall av saknade bestandsdelar kan vi endast acceptera en begéran om ersattning med viktkontroll-
klistermarke.

Garanti géller endast for nya dragkrokar och tillbehér. Monteringen av begagnade dragkrokar ar
forbjudet, och kan leda till livshotande skador till person, dar ACPS Automotive inte kan hallas
ansvarig.

W przypadku korzystania z zaczepu kulistego nalezy obowigzkowo przestrzegac przepisow

producenta dotyczgcych maksymalnej masy przyczepy oraz maksymalnego pionowego
obcigzenia zaczepu, jak instrukcja uzycia i dokumentacja WVTA. Prosze zapytac
dystrybutora/miejscowego sprzedawcy, jaka jest maksymalna masa ciggniona Waszego
samochodu. Specyfikacje dla zaczepu kulowego nie moga by¢ przekroczone.

Przed holowaniem w kazdym przypadku nalezy zapewni¢ dodatkowe potgczenie, tancuch
bezpieczenstwa, ktéry umozliwiajg automatyczne zatrzymanie sie przyczepy w przypadku
oderwania sie haka.

W skrajnych przypadkach, przecigzenie zaczepu kulistego moze spowodowaé uwolnienie sie
sprzetu ciggnionego, a wiec przyczepy, przyczepy kempingowej lub uchwytu na rower. Moze to
spowodowaé powazne lub Smiertelne obrazenia ciata oséb znajdujgcych sie w pojezdzie
ciggngcym i/lub przebywajgcych w poblizu przypadkowych przechodniow.

ACPS Automotive nie ponosi odpowiedzialnosci za ewentualne uszkodzenia produktu, ktére
powstaly w wyniku btednego lub niewtasciwego uzytkowania (w tym przecigzenia),
spowodowanego przez uzytkownika, lub inne osoby, za ktére uzytkownik jest odpowiedzialny.

Od okreslonych, jako standard punktéw mocowania nie nalezy odbiegac.
Nalezy rowniez przestrzegac krajowych wytycznych oficjalnego zatwierdzenia akcesoriow.

Przed transportem wszystkie nasze produkty regulowane sg systemem kontroli wagi.

W przypadku braku jakiejs czesci prosbe o uzupetnienie jesteSmy w stanie spetni¢ wytgcznie po
przedstawieniu naklejki zaswiadczajgcej kontrole wagi. Gwarancja dotyczy jedynie nowego haka i
akcesoriow. Zastosowanie uzywanych, odkupionych akcesoriéw jest WZBRONIONA i zagraza
zyciu, ACPS Automotive nie ponosi za to odpowiedzialnosci. 6/10



B cnyyae nonb3oBaHusa hapkonom Bbl JOmxHbI cobnogaTe MHCTPYKLMN NPOM3BOAUTENS

aBTOMOOUNS B CBSA3U C AONyCKaeMbIM MaKcMarbHbIM GyKCHpyeMbIM rpy30M 1 MakCUMarbHOM
BEPTUKAmNbHOWM Harpy3Kon aBTOMOOMIISA, MHCTPYKLMM MO 3KCMnyaTaumum a Takke AOKYMEHTaLMIO
WVTA. CnpocuTe y MecTHOro aunepa/pacnpegenutenst Kako MakCMarbHbIA rpy3 MOXHO
bykcupoBaTtb Bawwmm aBTomobunem. Bl He OOMKHbBI NPEeBbILLATh TEXHUYECKME XapaKTEPUCTUKN
dapkona.

Mepen 6ykcnpoBKoK, 0693aTeNbHO NPUCOEAMHUTE BTOPUYHOE CLIENNEHNE, CTPAXOBOYHYHO Lienb K
3aBOACKMM ToYkaM, 4TO obecrneynT aBTOMATMUYECKYlD OCTaHOBKY Mpuuena B crydvae
paccoeauHeHns rmaBHOM My Tl CLENNEHNS.

KpanHsasa neperpyska npuuena MoXeT Bbl3BaTb €ro OTkrn4YeHne, HesaBMCcMMO OT TOrO, 6yp,eT n
3TO npuuen, KOpO6Ka, KapaBaH unu gepxxarternb Bernocunega. Kpome Toro, B Takmx cnydaax nioau,
cuaswme B aBTOMOOMNEe W/MNM HEBUHHBE npoxoXxwue, Haxogdauwmeca B TO BpeMA BOnM3un
aBTomMobuns MOTYT NONYy4YnUTb CMepPTESIbHbIE UJTN CEPbE3HbIE TPaBMblI.

ACPS Automotive He HeceT OTBETCTBEHHOCTU 3a Nobble AedeKTbl NpoAyKTa, KOTOPbIE BO3HWKIN
BCMEACTBUM HECOOTBETCTBEHHOIO MONb30BaHWS UMM MOMb30BaHUSI HE MO NpeAHasHauyeHuto
(BkntoYas neperpysky) nonb3oBaTeniem Unu nobbiM NULOM, 3a KOTOPbIM Nonb3oBaTenb HeceT
OTBETCTBEHHOCTb.

Onpe,ueneHHble B Ka4dyecCcTBe CTaHAapTa TOYKW KpenneHua OOJIXKHbI cobntogartbes.
rOCY,CI,apCTBeHHbIe pyKoBoadAWMe npuHUUnbl, Kacarwlwneca ocmymansHoro yTBEepXaeHua
aKcecCcCyapoB TakXe OOJKHbI cobntogatbes.

[Mocne oTnpaBku BCe HALLM MPOAYKTbI KOHTPOIMPYHOTCS CUCTEMOW YNpaBeHNs Beca.

B cnyyae HegocTatoLLMX YacTel Mbl MPMHUMAEM 3anpoc O 3aMeHE TOSbKO C HAKMENKOM KOHTPOns
Beca.

lapaHTus OercTBUTENbHA TOMBLKO AN HOBbIX (PAPKOMOB U akceccyapoB. MOHTax cTapbix
(hapkonoB 3anpeLleH, M6o 3TO MOXET Bbl3BaTb CMEPTENbHbIE TpaBMbl, NO3TOMy 3a 310 ACPS
Automotive He HeceT OTBETCTBEHHOCTMW.

(D A vonéhorog hasznalata esetén a jarmi gyartojanak a megengedett maximalis vontatott sulyra

és a maximalis fuggdleges gémbterhelésre vonatkoz6 eldirasait, mint a jarmd hasznalati
utsitasa és WVTA dokumentacidja, kotelezéen be kell tartani. Kérdezze meg gépjarma-
kereskedéjét/helyi forgalmazojat, mennyi az On autdja altal maximalisan vontathatoé suly. A
vonoéhorogra vonatkoz6 el6irasokat tilos tullépni.

Vontatas el6tt minden esetben biztositsa a masodlagos kapcsoloédast, biztonsagi lanc, amik
lehetdveé teszik a potkocsi automatikus megallasat a vondgémb levalasa esetén.

Szélséséges esetben a vonohorog tulterhelése a vontatott berendezés, tehat az utanfuto,
lakékocsi vagy kerékpartarté elszabadulasat eredményezheti. Ez pedig sulyos vagy halalos
kimenetell sérilést okozhat a vontaté jarmiben tartdzkod6 személyeknek és/vagy a terileten
tartézkodé vétlen nézelédbknek.

Az ACPS Automotive nem vonhaté felel6sségre a termék olyan esetleges hibaiért, amelyeket
helytelen vagy nem rendeltetésszerlii hasznalat okozott (t6bbek kozott tulterhelés), akar a
felhasznald, akar olyan személy részérdl, akiért a felhasznalo felelésséggel tartozik.

A szabvanyosként meghatarozott régzitési pontoktdl eltérni nem lehet.
Atartozékok hatosagi jovahagyasara vonatkozé nemzetiiranyelveket is be kell tartani.

Kiszéllitas el6tt valamennyi termékiinket sulyellendrzé rendszerrel allitjuk be.

Hidnyz6 alkatrész esetén, csak a sulyellenérzés megtorténtét igazold6 matrica ellenében all
modunkban eleget tenni a pétlasra vonatkoz6 kérésnek. A garancia csak Uj vonoéhorgokra és
tartozékokra érvényes. Hasznalt, masodkézbdl szarmazd termék hasznalata TILOS és
életveszélyes, amiért az ACPS Automotive nem vonhato felel6sségre.

() 035642 SZERELESIUTMUTATO

Csomagolja ki a vondhorgot és ellendrizze a tartalmat, dsszevetve az alkatrészlistaval
Szikség esetén tavolitsa el az also tdmitést a vondhorog rogzitési pontjairdl

2. Szerelje le a |6kharitot

Tavolitsa el a 6 csavart a I6kharito elején

Tavolitsa el a 2 csavaranyat (ezekre mar nem lesz szlikség) és a 2 csavart alulrél

Tavolitsa el az 1 nyomégombot mindkét kerékiven a kerék mdgott. Hajtsa be a boritast a kerékiven és
tavolitsa el az alatta taldlhatd csavart mindkét oldalon

Lazitsa meg a csatlakozét a parkoldradarok feldl. Tavolitsa el a |6kharitdt

3. Szerelje fel az .1"-es alkatrészt az A" furathoz 1 db M12x110-es (10,9) csavart, fakotési alatéteket

tavtartd csovet és biztositdbanyat hasznalva

4. Szerelje fel a ,2"-es alkatrészt a .B furathoz 1 db M10x30-as csavart, kosaras anyat

rugos alatétet hasznalva

5. Szerelje fel a .3 -as alkatrészt a ,C" furathoz 1 db M12x110-es (10,9) csavart, fakotésd alatéteket

tavtartd csdvet és biztositbanyat hasznalva.

6. Szerelje fel a .4"-es alkatrészt a D" furathoz 1 db M10x30-as csavart, kosaras anyat

rugos alatétet hasznalva

7. Szerelje fel az .5"-6s vonbhorog testet az E" és .G" furatokhoz 4 db M12x50-es (10,9) csavart,

laposalatétet és biztositdbanyakat hasznalva, valamint az ,F" és H™ furatokhoz 2 db M12x40-es (10,9)
csavart, lapos alatétet és biztositoanyakat hasznalva

8. Erdsitse fel a vondhorgot. Hasznadlja az 1. oldalon taldlhatdé nyomatéktablazat meghuzasra vonatkozo

tiréshatarait

9. Vagja ki a I6kharit6t a rajz szerint

10. Szerelje vissza 2 pont szerint eltavolitott dsszes alkatrészt

11. Szerelje fel a dugaljtarté lemezt a . J" furathoz 1 db M12x35-6s csavart, rugos alatétet és
csavaranyat hasznalva.

12. Szerelje fel a vondgdmbdt 2 db M16x50-es csavart, rugos alatéteket és csavaranyakat hasznalva
(az eldirt magassagtdl figgben hasznalja a legfelsd vagy a legalso két lyukat)

13. Huzza fixre a vonogombot. Hasznalja az 1. oldalon taldlhatd nyomatéktablazat meghizasra
vonatkozo tlréshatarait

7/10



@ 035642 MONTAGEHANDLEIDING

Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen.
Eventueel aanwezige kit ter plaatse van de bevestigingspunten verwijderen.
Demonteer bumper.

Verwijder aan de voorzijde van de bumper 6 schroeven.

Verwijder aan de onderzijde 2 moeren ( deze komen te vervallen) en 2 bouten.
Verwijder in beide wielkasten achter het wiel 1 drukker, klap de wielkastbekleding naar binnen
en verwijder nu aan beide zijde de zichtbare bout.

Maak de connector van de parkeersensoren los. Verwijder nu de bumper.

Monteer onderdeel .1. t.p.v. gat .A. met 1 bout M12x110 (10.9) incl. carrosserieringen,
afstandbus en borgmoer.

Monteer onderdeel .2. t.p.v. gat .B. met 1 bout M10x30 incl. kooimoer, veerring.
Monteer onderdeel .3. t.p.v. gat .C. met 1 bout M12x110 (10.9) incl. carrosserieringen,
afstandbus en borgmoer.

Monteer onderdeel .4. t.p.v. gat .D. met 1 bout M10x30 incl. kooimoer, veerring.
Monteer onderhaak .5. bij de gaten .E. en .G. met 4 bouten M12x50(10.9) incl. sluitringen en
borgmoeren en bij de gaten .F. en .H. met 2 bouten M12x40 (10.9) incl. sluitringen en
borgmoeren.

Zet de trekhaak vast. Hierbij de aanhaalmomenten volgens tabel hanteren.

Maak een uitsparing in de bumper volgens detail.

Herplaats de onder punt 2 verwijderde onderdelen.

Monteer de stekkerdoosplaat t.p.v. gat .J. m.b.v. 1 bout M12x35, veerring en moer.
Monteer de kogel m.b.v. bouten M16x50, veerringen en moeren.

(Afhankelijk van de gewenste kogelhoogte de bovenste of onderste 2 gaten gebruiken).
Zet de kogel vast. Hierbij de aanhaalmomenten volgens tabel hanteren.

@ 035642 MONTAGEANLEITUNG

10.

12.

13.

Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstédndigkeit tberprifen.
Im Bereich der Befestigungspunkte den Unterbodenschutz entfernen.

Den Stol3fanger demontieren:

An der Vorderseite 6 Schrauben entfernen.

An der Unterseite 2 Muttern (werden nicht mehr benétigt) und 2 Schrauben entfernen.

In beiden Radschutzkésten 1 Druckknopf hinter dem Rad entfernen. Die
Radschutzkastenverkleidung nach innen biegen und an beiden Seiten die darunter befindliche
Schraube entfernen.

Die Kontaktleisten der Parksensoren I6sen und den Stof3fanger entfernen.

Den Teil .1. mit 1 Schraube M12x110 (10.9), Karosseriescheiben, Distanzbuchse und
selbstsichernder Mutter an Loch .A. montieren.

Den Teil .2. mit 1 Schraube M10x30, Kafigmutter, Federring an Loch .B.

montieren.

Den Teil .3. mit 1 Schraube M12x110 (10.9), Karosseriescheiben, Distanzbuchse und
selbstsichernder Mutter an Loch .C. montieren.

Den Teil .4. mit 1 Schraube M10x30, Kafigmutter, Federring an Loch .D.

montieren.

Den Quertrager .5. mit 4 Schrauben M12x50 (10.9), Unterlegscheiben und selbstsichernden Muttern

an den Lochern .E. und .G. und mit 2 Schrauben M12x40 (10.9), Unterlegscheiben und
selbstsichernden Muttern an den Léchern .F. und .H. montieren.

Die Anhangevorrichtung festziehen. Handhaben Sie hierbei die Anzugsmomente geman der Tabelle.

Einen Ausschnitt im Sto3fanger gemaf Detail vornehmen.
Alle in Punkt 2 entfernten Teile wieder montieren.

Die Steckdosenhalteplatte mit 1 Schraube M12x35, Federring und Mutter an das Loch .J. montieren.

Die Kugel mit zwei Schrauben M16x50, Federringen und Muttern montieren (abhéngig von der
gewiinschten Kugelhdhe die oberen oder unteren 2 Lécher benutzen).
Die Kugel festziehen. Handhaben Sie hierbei die Anzugsmomente gemaf der Tabelle.

. 035642 FITTING INSTRUCTIONS

Noohw

©®

1.
12.

13.

Unpack the towing bracket and check its contents against the parts list. If

necessary, remove the underseal from around the fitting points of the luggage compartment/frame
members.

Dismount the bumper.

Remove 6 screws at the front of the bumper.

Remove 2 nuts (these will no longer be used) and 2 bolts on the lower side.

Remove 1 push button in both wheel arches behind the wheel. Fold in the wheel arch lining and remove
on both sides the bolt underneath.

Loosen the connector from the parking sensors. Remove the bumper.

Mount part .1. at hole .A. using 1 bolt M12x110 (10.9), large washers, distance tube and lock nut.
Mount part .2. at hole .B. using 1 bolt M10x30, cage nut, spring washer.

Mount part .3. at hole .C. using 1 bolt M12x110 (10.9), large washers, distance tube and lock nut.
Mount part .4. at hole .D. using 1 bolt M10x30, cage nut, spring washer.

Mount cross bar .5. at the holes .E. and .G. using 4 bolts M12x50 (10.9), plain washers and lock nuts
and at the holes .F. and .H. using 2 bolts M12x40 (10.9), plain washers and lock nuts.

Attach the towbar. Use the tightening tolerances from the torque table on page 1.

Make a recess in the bumper according the detail.

Replace all in point 2 removed parts.

Mount the socket plate at hole .J. using 1 M12x35 bolt, spring washer and nut.

Mount the ball using 2 M16x50 bolts, spring washers and nuts (dependent on the required height use the
uppermost or lowermost two holes).

Attach the ball. Use the tightening tolerances from the torque table on page 1.

(P 035642 DESCRIPTION DU MONTAGE

1.

10.
1.

12.

13.

Séparer les différents éléments d.attelage et vérifier le contenu par rapport a la liste de pieces. Si
nécessaire, enlever le mastic de protection autour des points de fixation du coffre et des longerons du
chassis.

Démonter le pare-chocs.

Enlever 6 vis a l.avant du pare-chocs.

Enlever 2 écrous (qui ne seront pas remontés) et 2 boulons au dessous du pare-chocs.

Enlever 1 bouton-pression dans les deux logements de roue, rabattre le revétement du logement de roue
vers Lintérieur et enlever des deux cétés le boulon situé en dessous.

Défaire le connecteur du détecteur de stationnement. Enlever le pare-chocs.

Monter la partie .1. au niveau du trou .A. a l.aide d.un boulon M12x110 (10.9), des rondelles de
carrosserie, de l.entretoise et d.un écrou frein.

Monter la partie .2. au niveau du trou .B. a l.aide d.un boulon M10x30, d.un écrou cage, d.une rondelle
d.une rondelle grower.

Monter la partie .3. au niveau du trou .C. a l.aide d.un boulon M12x110 (10.9), des rondelles de
carrosserie, de l.entretoise et d.un écrou frein

Monter la partie .4. au niveau du trou .D. a l.aide d.un boulon M10x30, d.un écrou cage, d.une rondelle
d.une rondelle grower.

Monter la traverse .5. au niveau des trous .E. et .G. a l.aide des 4 boulons M12x50 (10.9), des rondelles
plates et des écrous freins et au niveau des trous .F. et .H. a l.aide des 2 boulons M12x40 (10.9), des
rondelles plates et des écrous freins.

Fixer l.attelage. Utiliser les couples de serrage conformément au tableau de la page 1.

Découper le pare-chocs suivant le détail.

Remonter toutes les parties enlevées au point 2.

Monter le support de prise a l.aide de la boulon M12x35, de la rondelle grower et de I.écrou au niveau du
trou .J..

Monter la boule a l.aide des 2 boulons M16x50, des rondelles grower et des écrous (suivant la

hauteur désirée utiliser les deux trous supérieur ou inférieur).

Fixer la boule. Utiliser les couples de serrage conformément au tableau de la page 1.

8/10



(B> 035642 INSTRUCCIONES DE MONTAJE

1.

2.

13.

Sacar las piezas y el material de sujeccion incluidos en el gancho de remolque. Si procede, retirar
el pegamento existente en los puntos de sujeccion.

Desmonte el parachoques.

Quite los 6 tornillos de la parte delantera del parachoques.

Quite las 2 contratuercas (a estos ya no lo vamos a necesitar mas) y los 2 tornillos de la parte
inferior.

Quite 1 botén de presion en ambos pasos de las ruedas, detras de las ruedas. Doble el
recubrimiento de los pasos de las ruedas y en ambos lados quite el tornillo que se encuentra
debajo del mismo.

Afloje la conexion de los sensores de aparcamiento. Quite el parachoques.

Monte el accesorio .1. al hueco .A. utilizando 1 tornillo M12x110 (10,9), arandelas grandes, tubo
separador y contratuerca de seguridad.

Monte el accesorio .2. al hueco .B. utilizando 1 tornillo M10x30, contratuerca de guarnicion,
arandela de fijacion.

Monte el accesorio .3. al hueco .C. utilizando 1 tornillo M12x110 (10,9), arandelas planas, tubo
separador y contratuerca de seguridad.

Monte el accesorio .4. al hueco .D. utilizando 1 tornillo M10x30, contratuerca de guarnicion,
arandela de fijacion.

Monte la traversa .5. a los huecos .E. y .G. utilizando 4 tornillos M12x50 (10,9), arandelas planas
y contratuercas de seguridad, ademas a los huecos .F. y .H. utilizando 2 tornillos M12x40 (10,9),
arandelas planas y contratuercas de seguridad.

Fijar el gancho de remolque. Aplicar para eso los pares de apriete segun la tabla.

Recorte el parachoques segiin muestra la figura.

Restituya todos los accesorios que quito en el punto 2.

Monte la ldamina de soporte del enchufe al hueco .J. utilizando 1 tornillo M12x35, arandela de
fijacién y contratuerca.

Monte la bola de remolque utilizando 2 tornillos M16x50, arandelas de fijaciéon y tuercas
autoblocantes(dependiendo de la altura necesaria utilice los dos huecos superiores o los
inferiores).

Fijar la bola. Aplicar para eso los pares de apriete segun la tabla.

. (0K 035642 MONTAGEVEJLEDNING

Fjern de dele og monteringsmaterialer, der sidder pa treekkrogen. Eventuelt kit pa
fastgarelsespunkterne fjernes.

Afmonter kofangeren.

Fjern de 6 skruer pa kofangerens front.

Fjern de 2 mgtrikker (der bliver ikke brug for dem fremover) og de 2 skruer fra kofangerens
underside.

Fjern en trykknap fra begge hjulkasser bag hjulet. Bgj hjulkassens beklaedning ind og fiern boltene
herunder i begge sider.

Lasn koblingsstik for parkeringssensorer. Tag kofangeren af.

Monter beslag .1. i hul .A. vha. 1 bolt M12x110 (10,9), karosseriskiver, afstandsrer og lasemeatrik.
Monter beslag .2. i hul .B. vha. 1 bolt M10x30, pladematrik, fiederskive.

Monter beslag .3. i hul .C. vha. 1 bolt M12x110 (10,9), karosseriskiver, afstandsrgr og lasemeatrik.
Monter beslag .4. i hul .D. vha. 1 bolt M10x30, plademgtrik, fiederskive.

Monter tveervange .5. i hullerne .E. og .G. vha. 4 bolte M12x50 (10,9), planskiver og lasemgotrikker
og i hullerne .F. og .H. vha. 2 bolte M12x40 (10,9), planskiver og lasemgatrikker.

Fastgar tveervangen. Fglg tilspeendingsmomenterne i tabellen.

Lav en udskeering i kofangeren iflg. fig.

. Seet alle dele pa plads, som blev fiernet under punkt 2.
. Monter stikdasepladen i hul .J. vha. 1 bolt M12x35, fiederskive og metrik.
. Monter treekkuglen vha. 2 stk. M16x50 bolte, fiederskiver og meatrikker (afhaengig af den gnskede

hgjde bruges de gverste eller nederste to huller).

. Fastger treekkuglen. Fglg tilspaendingsmomenterne i tabellen.

® 035642 MONTERINGSVEILEDNING

akr

Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som matte befinne seg pa
festepunktene.

Demonter stgtfangeren.

Fjern de 6 boltene fra framsiden av stgtfangeren.

Fjern de to mutterne (disse trenger du ikke lenger) og de 2 boltene fra undersiden av stgtfangeren.
Fjern knappen fra begge hjulkasser bak hjulet. Brett hjulkassens dekke og fjern bolten under den fra begge
sider.

Lasne pa parkeringssensorenes kontakter. Demonter stetfangeren.

Monter del .1" ved hullet .A. ved hjelp av en M12x110 (10,9) bolt, en stor tetningsskive, et
avstandshylse og en mutter.

Monter del .2" ved hullet .B. ved hjelp av en M10x30 bolt, en hylsemutter, sprengskive.

Monter del .3" ved hullet .C. ved hjelp av en M12x110 (10,9) bolt, en stor tetningsskive, et
avstandshylse og en lasemutter.

Monter del .4" ved hullet .D. ved hjelp av en M10x30 bolt, en spesialmutter, sprengskive.

Monter tverrbjelken .5" ved hullene .E. og .G. ved hjelp av 4 stykker M12x50 (10,9) bolter, flate
tetningsskiver og lasemuttere, og ved hullene .F. og .H. ved hjelp av 2 stykker M12x40 (10,9) bolter, flate
tetningsskiver og lasemuttere.

Skru fast tilhengerfestet. Bruk de tiltrekningsmomentene som er oppgitt i tabellen.

Lag en utsparing i stetfangeren i henhold til bilde i detail.

Sett alle delene som ble fiernet under punkt 2 tilbake pa plass.

Monter kontaktholderen ved hullen .J. ved hjelp av en M12x35 bolt, en sprengskive og en mutter.
Monter kuledelen ved hjelp av 2 stykker M16x50 bolter, sprengskiver og muttere

(bruk de gverste eller nederste to hullene avhengig av den ngdvendige hayden).

Skru fast kuledelen. Bruk de tiltrekningsmomentene som er oppgitt i tabellen.

(S 035642 MONTERINGSINSTRUKTION

1.

2.

10.
1.

12.

13.

Packa upp monteringssatsen och kontrollera innehallet mot detaljbeskrivning. Om det behévs tag bort
underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.

Montera av stétfangaren.

Ta bort dom 6 skruvarna, fran den framre delen av stétfangaren.

Ta bort dom 2 skruvmuttrarna (dessa kommer ej att anvandas mer), samt dom 2 skruvarna, fran den undre
delen av stétfangaren.

Ta bort en tryckknapp, fran bada hjulbagarna, som finns bakom hjulet. Béja upp bekladningen av
hjulbagarna, och ta bort en skruva, som finns undertill, vid bada sidorna.

Lossa kopplingen av parkeringssensorna. Ta bort stétfangaren.

Montera bestandsdelen .1", vid halet .A., med hjalp av en skruva M12x110 (10,9), dom stora brickorna, det
avstands-hallande roret, och s&kerhetsmuttern.

Montera bestandsdelen .2", vid halet .B., med hjalp av en skruva M10x30, trycknings-skruvmuttern, den
platta brickan, och den fjadrande brickan.

Montera bestandsdelen .3", vid halet .C., med hjalp av en skruva M12x110 (10,9), dom stora brickorna, det
avstands-hallande roret, och s&kerhetsmuttern.

Montera bestandsdelen .4", vid halet .D., med hjélp av en skruva M10x30, trycknings-skruvmuttern, den
platta brickan, och den fjadrande brickan.<0}

Montera dragbalken .5", vid halen .E. och .G., med hjalp av dom 4 skruvarna M12x50 (10,9), dom platta
brickorna, och sékerhetsmuttrarna; sedan montera den, vid halen .F. och .H., med hjélp av dom 2
skruvarna M12x40 (10,9), dom platta brickorna, och sakerhetsmuttrarna.

Satt fast dragbalken. Anvand harvid atdragningsmomenten enligt tabellen.

Gora en inristning i stétfangaren, enligt teckningen.

Placera tillbaka samtliga bestandsdelarna, som togs bort vid raden 2.

Montera skivan, som behaller avlidggaren, vid halet .J., med hjélp av en skruva M12x35, den fjadrande
brickan, och skruvmuttern.

Montera dragkulan, med hjalp av dom 2 skruvarna M16x50, dom fjadrande brickorna, och skruv

muttrarna (dom tva halen, som finns langst ner, respektive langst upp, maste anvandas, beroende av den
nédvandiga hojden).

Satt fast dragkulan. Anvand harvid atdragningsmomenten enligt tabellen.

9/10



@) 035642 ASENNUSOHJEET

1.
2.

No ok ®

Pura vetokoukkupakkaus ja tarkista listasta, etta kaikki asennuksessa tarvittavat osat I16ytyvat. Jos
tarpeellista poista alustansuojaus kiinnityskohdista.

Irroita puskuri.

Irroita 6 ruuvia puskurin etuosasta

Irroita puskurin alaosasta 2 mutteria (naité ei enda tarvita) ja 2 ruuvia.

Irroita puskurin etuosassa olevat painokiinnikkeet. Taivuta sisélokasuojaa sisadnpain ja irroita
sen alla olevat ruuvit.

Asenna osa .1" reikélle .A. kayttéden 1 kpl M12x110 ruuvia (10,9), puualuslevyja, pidikkeita ja
turvamuttereita.

Asenna osa .2" reikélle .B. kayttden 1 kpl M10x30 ruuvia, korimutteria, jousialuslevya.

Asenna osa .3" reikélle .C. kayttaen 1 kpl M12x110 (10,9) ruuvia, puualuslevyja, pidikkeita ja
turvamuttereita.

Asenna osa .4" reikélle .D. kayttden 1 kpl M10x30 ruuvia, korimutteria, jousialuslevyja.

Asenna ristitanko .5" rei.ille .E. ja .G. kayttden 4 kpl M12x50 (10,9) ruuvia, litteitd aluslevyja ja
turvamuttereita, seka rei.ille .F. ja .H. kayttden 2 kpl M12x40 (10,9) ruuvia, litteitd alusrenkaita ja
turvamuttereita.

Kiinnita vetokoukku.Kirista se taulukossa annetun kiristysmomentin mukaisesti.

Tee syvanne puskuriin kuvan mukaisesti.

Asenna kaikki kohdassa 2 poistetut osat paikalleen.

. Asenna pistokkeenpitolevy reikélle .J. kayttden 1 kpl M12x35 ruuvia, jousialuslevya ja mutteria.

Asenna vetokuula kayttamalla 2 M16x50-ruuvia, jousialuslevyja ja muttereita
(tarvittavasta korkeudesta riippuen kayté kahta ylimpaa tai kahta alimpaa reikaa).

. Kiinnita vetokuula. Kiristé se taulukossa annetun kiristysmomentin mukaisesti.

@035642 ISTRUZIONI DI MONTAGGIO

10.
. Montare il supporto della presa al foro .J. con un bullone M12x35, rondella elastica e dado.

12. Montare la sfera con due bulloni M16x50, rondelle elastiche e dadi. A seconda dell.altezza desiderata,

13.

Aprire l.imballaggio della struttura di traino e controllare il contenuto a fronte dell.elenco
componenti. Se necessario, rimuovere il mastice di protezione intorno ai punti di fissaggio.
Smontare il paraurti..

Togliere 6 viti anteriormente..

Togliere 2 dadi (che non saranno piu rimontati) e 2 bulloni sotto il paraurti.

Togliere 1 tappo a pressione nei due alloggiamenti ruota, ribaltare il rivestimento dell.alloggiamento
ruota verso l.interno e togliere dai due lati il bullone sotto.

Staccare il connettore dei sensori di parcheggio. Togliere il paraurti.

Montare il particolare .1. nel foro .A. con un bullone M12x110 (10.9), rondelle di carrozzeria,
distanziere e dado autobloccante.

Montare il particolare .2. nel foro .B. con un bullone M10x30, un dado a gabbietta, una rondella
una rondella elastica.

Montare il particolare .3. nel foro .C. con un bullone M12x110 (10.9), rondelle di carrozzeria,
distanziere e dado autobloccante.

Montare il particolare .4. nel foro .D. con un bullone M10x30, un dado a gabbietta, una rondella
una rondella elastica.

Montare la traversa .5. nei fori .E. e .G. con quattro bulloni M12x50 (10.9), rondelle piane e dadi
autobloccanti, e nei fori .F. e .H. con due bulloni M12x40 (10.9), rondelle piane e dadi autobloccanti.
Fissare la struttura di traino serrando i bulloni alle coppie di serraggio riportate nella tabella.
Eseguire un intaglio nel paraurti conformemente al disegno.

Rimontare tutti i pezzi precedentemente smontati nel punto 2.

utilizzare i due fori superiori o inferiori.
Fissare la sfera di traino, applicando la coppia di serraggio indicata nella tabella.

(¢2)035642 NAVOD K MONTAZ)
1. Pode pfilaZengho seznamu zkontrolovat jednotlivé soutasti taZného zafizeni.
Pokud je to nezbytné, odstranit ze styénych bodl v zavazadiovém prostoru ochranny prostfedek.
2.  Odmontujte naraznik.
Odstrafite 6 kusl Sroubl z pfedni Casti narazniku.
Odmontuite 2 kusy Sroubovych matic (tyto uZ v budoucnu nebudete potfebovat) a dva kusy Sroublze
spodni strany.
Odstrafite 1-1 tlaCitek z obou obloukl kol ze zadnich stran kol. Skiofite kryt oblouku kol, a odstrafite
Sroub pod nim na obou stranach.
Uvolnéte zastréku fidici jednotkypro pomoc pfi parkovani. Odstranite naraznik.
3. Namontujte soutastku ¢islo 1" k bodu s aznadenim A" poulitim jednoho kusu $roubu o razméru
M12x110 (10,9), velkych podioZek, diataénich rour a bezpenostnich matic.
4. Namontujte soutastku gislo .2 k bodu s aznadenim _B” pouZitim jednoho kusu Sroubu o rozméru M10x30,
klecovych matic,a podoZek listové pruZiny.

5. Namontujte souastku Cislo 3" k bodu s aznadenim .C” pouZitim jednoho kusu Sroubu o rozméru
M12x110 (10,9), velkych podioZek, dilatagnich rour a bezpeénostnich matic.
6. Namontujte soutastku Cislo 4" k bodu s oznalenim D" pouZitim jednoho kusu Sroubu o rozméru M10x30,

klecovych matic, a podioZek listové prudiny.

7. Namontujte pfi¢nou ty¢ gislo 5" k bodim s oznalenim E” a .G™ pouZitim &tyf kust Sroubl o rozmémn
M12x50 (10,9), plochych podioZkovych krouZkl a bezpeénostnich matic, dale k bodim s oznalenim F a
H" pouttim dvou kust Sroubl o razméru M12x40 (10,9), plochych podioZkovych krouZkl a
bezpetnastnich matic.

8. Upevnéte taZné zafizeni dotaZenim Sroub( utahovacim momentem podle tabulky na strané 1.

9. Podle detailu zhotovte vyfez v ndrazniku.

10. Nasadte nazpét viechny dily odstranéné v bodé 2.

11. Namontujte plech pro zachyceni zastréek k bodu s oznadenim _J° pouitim jednoho kusu Sroubu o
rozméru M12x35, podioZky listové pruZiny a Sroubové matice.

12. Namontujte kouli taZného zafizeni, pouZifte k tomu 2 Srouby M16x50, podiaZky listové pruZiny a
matice (v zavislosti na poZadované vySce pouZite dvé vrchni nebo dvé spodni diry).

13. Upevnéte taZnou kouli pouZitim utahovaciho momentu uvedeného v tabulce na strané 1.

(PL) 035642 INSTRUKCJA MONTAZU

1. Nalezy rozpakowaé statyw holowniczy i sprawdzi¢ jego zawarto$é, pordwnujac
2z wykazem czesci. W razie potrzeby nalezy usungé oslong podwozia w okolicy punktdw umocowania
oslony bagaznika/podwozia.

2. Nalezy zdemontowat zderzak
Usunaé 6 $rub z przodu zderzaka.

Usungé 2 nakretki (nie bedg one juz potrzebne) | 2 Sruby ze spodu.

2Z obu nadkoli usungé¢ po jednym przycisku znajdujacym sie za kolem. Zawing¢ obicie nadkola i usungé z
obu stron $rube znajdujacy sie pod nim.

Poluzowat zlgcze czujnikow parkowania. Zdjgt zderzak.

3. Nalezy zamontowac element nr ,1" do otworu ,A” za pomocg 1 sruby M12x110-es (10.9), specjainych
podkladek stosowanych do drewna, rurki dystansowej i nakretki.

4. Nalezy zamontowat element nr 2" do otworu B” za pomocg 1 Sruby M10x30, nakretki klatkowej,
podkladki sprezyste.

5. Nalezy zamontowaé element nr 3" do otworu ,C™ za pomocg 1 Sruby M12x110-es (10,9), specjainych
podkiadek stosowanych do drewna, rurki dystansowej i nakretki.

6. Nalezv zamontowat element nr 4" do otworu D" za pomocg 1 $ruby M10x30 nakretki klatkowej,
podktadki sprezystej.

7. Naley zamontowaé drazek poprzeczny nr 5" do otwordw E™ i .G™ za pomoca 4 Srub M12x50 (10,9),
podkiadek plaskich i nakretek, oraz do otworéw F~ i .H" za pomocg 2 $rub M12x40 (10,9), podkiadek
plaskich i nakretek.

8 Nalezy umocowaé drazek holowniczy. Naley stosowat momenty wyszczegdinione w tabeli.

9. Nalezy wykonac¢ wyciecie na zderzaku na podstawie rysunku.

10. Nalezy zamontowaé z powrotem wszystkie czesci usunigte w punkcie 2.

11. Nalezy zamontowat plyte z gniazdem wtykowym do otworu .J” za pomocg 1 $ruby M12x35, podkiadki
spre2yste) | nakretki.

12. Zaczep kulisty nalezy zamontowaé za pomoca 2 $rub M16x50, podkladek sprezystych i nakretek
(w zaleZnosci od potrzebowane] wysokosci nalezy uzywal dwa gome, wzglednie dwa dolne otwory).

13. Nalezy przymocowac zaczep kulisty. Nalezy stosowat momenty wyszczegoinione w tabeli.

10/10



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10

